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COLITIS Y DIARREA



INCIDENCIA Y EPIDEMIOLOGIA
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Liver toxicity
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Weber JS et al. J Clin Oncol 2012; 30:2691-2697



INCIDENCIA Y EPIDEMIOLOGIA
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INCIDENCIA Y EPIDEMIOLOGIA

Diarrea 35,4% 13,7% 44%

Grado 3-4: 7,9% Grado 3-4: 1,2% Grado 3-4: 9,2%
Colitis 8,8% 1,6% 13,6%

Grado 3-4: 6,8% Grado 3-4: 0,9% Grado 3-4: 9,3%

Tandon P et al. ] Inmmunother 2018;41:101-108



SINTOMAS/MANEJO/EVALUACIONES

Management escalation pathway

sessment and investigations

g D . )
Mad (G1) Le. < 4 haouid stools per Symptomatic Mx'- Oral fluids Baseine {?ng;po% FBC, UEC,
day over baseline, feeling well —» ioperamide, avoki high fibre/lactose diet e VAR 0 350
ICPi can be continued Stool micrascopy for leucocytea/oval
“ P X parasites, culture, vical PCR, Clostriciun
difficile toocin and cryplosporidia
s W G1 and persists > 14 days or G2 and Cult for d stant
Moderate (G2): L&, 4-6 hquad stools persists for > 3 days or worsens ure for drug-resistant organisms
per day over baseling or abdominal
pain or blood in stool or nausea * R
of noctumal episodes Outpatients: Baseime tests 25 above
Outpatient management if appropriate Prednisolone™ 0.5~1 ma/ onl Consider in case of abdominal discomfort
> g/kg (mon-enter- - : pe
if unwell, manage as per severe ic coated) or consider oral budesonide Abdominal X-rary for signs of colitis
ICP\ to be withheid 9 mg od it no bloody diarthoea Exclude steatorrhea
\ = § s
Do not wart for sigmoidoscopy/ Book sigmoida/colonoscopy (+/- biopsy)
~ N colonoscopy o start Contact patient every 72 hours
Severe (G3/4). Le Repeat baseline bloods at outpatient review
= 7 Squad stools per day 1 y
over baseline or No improvement in 72 hours or
"lmemm worsening or absorption concern &
9 Inpatients: Test as above, including
Requires hospatalisation
and solathon until At * s:gm-do«‘ooionowom
infechion excluded clinician IV (methyf)prednisolone”™ 1-2 mg/kg Consider CT abdomen/peivis, repeat
Abdominal X-ray as indhcated
ICP 10 be withheid discretion Gastroenterology input and ensure
\ J sigmoido/colonoscogy is requested Dasly FBC, UEC, LFTs, CRP
T Review diet (e.g. nothing by mouth, clear fluids, TPN)
arly surgical review if bleeding. or distension
No improvesnent oo s b i
i 72 hours or worsaning -’

Steroid wean duration
Moderate. Wean over 2-4 weeks
- Severe: Wean over 4-8 weeks

Steroids > 4 wesks

Consider PJP prophylaxs, regular
random biocod glucose, VitD level,
start calcuam/VitD supplement

v

Inflocéemab S mg/kg

(¥ no perforabonsepsis/TB/hepatts/NYHA IVW CHF)

Can repeat 2 weeks Later

Must have had flexsigmoido/colonoscopy prior

Other mmuncsuppressive treatment options

MMF S00-1000 mg bid or tacrolimes

Mecicatons: (Methyljpredniscione 1-2 mgkg NV
Loperamide 4 mg first dose then 2 mg

30 minutes before each meal and after each loose stool
untll 12 howrs without darrhoea (max 16 mg/'day)
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HEPATOTOXICIDAD



INCIDENCIA Y EPIDEMIOLOGIA

* |ncidencia:

— 5-10% (grado 3 1-2%) en monoterapia
— 25-30 % (grado 3 15%) en combinacion

* Tiempo de aparicion:
— Muy variable 3-14 semanas



INCIDENCIA Y EPIDEMIOLOGIA

* Frec asintomatica (solo alteracion laboratorio)

* Importante diagnostico diferencial previo al
inicio de tratamiento (serologias, Eco/TC)

* No parece estar relacionado el nivel de enz
hepticas con el dafo histologico, sobre todo si
existe cirrosis previa



SINTOMAS/MANEJO/EVALUACIONES

Symptom Grade
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\
Grade 1:
ALT or AST> ULN -3 x ULN
. >
-
Grade 2
ALT or AST 3-5 x ULN
U

R

Grade 3:
ALT or AST 5-20 x ULN

Grade 4:
ALT or AST > 20 x ULN

Management escalation pathway

Continue treatment

Assessment and Investigations

Qe

7

Withhold ICPi treatment

if nsing ALT/AST when re-checked,
start oral predmisolone 1 mg/kg

~
if > ULN — 3 x ULN repeat in 1 week

Cease treatment
ALT/AST < 400 and normal
bilirubin/INR/albumin: Oral

prednisolone 1 mg/kg
ALT/AST > 400 or raised
bilirubinvINR/low albumin: IV
(methyf)prednisolone 2 mg/kg

-

Re-check LFTs/INR/albumin

every 3 days

Review medications, e.g. statins,

antibiotics and alcohol history
Perform liver screen: Hepatitis A/B/C
serofogy, Hepatitis E PCR,

anti-ANA/SMA/LKM/SLA/LPALCH,

iron studies

Consider imaging for metastases/ciot

>

As above; daily LFTs/INR/albumin
Perform US with Doppler

Low threshold to admit if
clinical concemn

IV (methyl)predniscione 2 mg/kg As above: hepatology consult
f Permanently discontinue treatment j Consider liver biopsy
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